Top Con System 5 Parts

. 1-Slope Sensor

System Five with Smoothtrac™ consists of ...

-_‘l -Sonic Tracker 11

-
'iljl

Smoothtrac
in folded

configuration

1-Sonic Averaging Ski +*
with 4 Sonic Trackers

‘ "-"E-Syrﬂem Five Control Boxes




Parts Manual

m Cedarapids

A Terex Company

Sonic Tracker II Grade & Slope System

Screed Main
1 Junction Box
Optional Slope Beam

Mount Arrangement

Typical Cable Assemblies

Spare Transducer Kit

22625 (4/01) To order parts give part name, number & machine serial number.




Parts Manual

Ref. No. Part Number
46061-551-60

1 46061-551-26

2 46061-551-49

3 46061-551-02-01
4 46061-551-58

5 46061-551-50

6 46061-551-12

7 46061-551-55

8 46061-551-56

9 46061-551-16
10 46061-551-57-05
11 Not Required

12 46061-551-21

13 46061-551-59

14 46061-551-57-04
15 46061-551-39
16 46061-551-57-01
17 49999-252-60-04
18 46061-551-57-03
19 7383-115

20 9704-906-31

21 7383-038

22 7014-003

23 7012-025

24 7470-103

25 7470-104

26 7014-005

27 7014-020

28 7383-070

A Terex Company

Sonic Tracker IT Grade & Slope System
Parts List No.__ 05210XDZ

Description Quantity

Control System, Sonic Tracker II - System V (Complete)
Cable, 15' Coil Cord - Control Box to Controller
Controller, Sonic Tracker I1
Temperature Bail
Control Box, Topcon System V
Mounting Bracket, Controller
Kit, Mounting Bolt (Not Shown)

"L" Arm Mount, Short

"L" Arm Mount, Long

Cable, 5' Slope Sensor.(For Rear Mounting)
Cable, 12' Slope Sensor (For Rear Mounting)
Cable, 23' Slope Sensor (For Slope Beam Mounting)
Cable, Coil Cord (Control Box to Screed Main Junction Box)
Slope Sensor (Less Baseplate)

Bracket, Control Box Mounting

Kit, Spare Transducer

Carrying Case (Not Shown)

Operation Manual (Not Shown)

Card, Quick Reference - System Five (Not Shown)
Capscrew, 3/4" x 1-1/4" (Not Shown)

Mount, Pull Arm Bracket

Capscrew, 3/8" x 1"

Lockwasher, 3/8"

Hex Nut, 3/8"

Nameplate, Paver - Right (Not Shown)

Nameplate, Paver - Left (Not Shown)

Lockwasher, 1/2"

Washer, 1/2" Flat

Capscrew, 1/2" x 1-1/2"

W 000 = = BB BANDDASS @ aNN_2LNNN_22 = NNMNDNNNNNDNNDNN S

23488 (8/04)

To order parts give part name, number & machine serial number.




